

Test Report

No. SHAML1004173401

Date: 16 Apr 2010

Page 1 of 3

SHANGHAI BAICHENG HARDWARE PRODUCT.CO.LTD
 NO 197 LUOXIN ROAD,LUODIAN ZHEN,BAOSHANQU,SHANGHAI CITY

The following sample(s) was/were submitted and identified on behalf of the clients as : frame

SGS Job No. : SC100401307 - SH
 Date of Sample Received : 12 Apr 2010
 Testing Period : 12 Apr 2010 - 16 Apr 2010
 Test Requested : As specified by client, selected parts of the submitted sample(s) for compliance with Public Law 110-314 (Consumer Product Safety Improvement Act of 2008, CPSIA):
 - Lead in paint/similar surface coating material (CPSIA section 101(f))
 Test Method : Please refer to next page(s).
 Test Results : Please refer to next page(s).

Result Summary :

Test Parameter	Conclusion
Lead in paint/similar surface coating material (CPSIA section 101(f))	PASS

Signed for and on behalf of
 SGS-CSTC Ltd.



Hao Jinyu, Sandy
 Lab Manager

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and for electronic format documents subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability in this section and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its inspection only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not constitute parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



Test Report

No. SHAML1004173401

Date: 16 Apr 2010

Page 2 of 3

Test Results :

Test Part Description :

Specimen No.	SGS Sample ID	Description
1	SHA10-041734.001	green coating part

Remarks :

- (1) % = percentage by weight
- (2) 1% = 10000ppm (mg/kg)
- (3) MDL = Method Detection Limit
- (4) ND = Not Detected (< MDL)

Lead in paint/similar surface coating material (CPSIA section 101(f))

Test Method : CPSC Test Method: CPSC-CH-E1003-09' Standard Operation Procedure for Determining Lead (Pb) in Paint and Other Similar Surface Coatings'

Test Item(s)	Permissible Limit	Unit	MDL	001
Lead (Pb)	0.009	%	0.002	ND
Comment				PASS

Sample photo:



SGS authenticate the photo on original report only

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and for electronic format documents subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability in such jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.





Test Report

No. SHAML1004173401

Date: 16 Apr 2010

Page 3 of 3

*** End of Report ***

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and for electronic format documents subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability in the above mentioned documents. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its inspection only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



上海 SGS 测试服务有限公司 中国上海浦东金桥路 1159 号 9 楼 邮编 201310 电话 86-21-61196300 传真 86-21-68183122-68183920 www.cn.sgs.com
 中国上海浦东金桥路 1159 号 9 楼 邮编 201310 电话 86-21-61196300 传真 86-21-68183122-68183920 [e sgs@china.sgs.com](mailto:sgs@china.sgs.com)

Member of the SGS Group (SGS SA)